

# AGGREGATE QUALITY TESTS SUMMARY

North Dakota Department of Transportation, Materials & Research  
SFN 10072 (3-2019)

Project Number	PCN	Aggregate Class
Specification Section Number	Title	LA Abrasion
Location	Lab Number	

Source of Aggregates

<b>SPECIFICATIONS</b>	SIEVE SIZES AND PERCENTS PASSING												<b>Legend - Test Type</b> E - Engineer C - Contractor I - IA P - Progress Record

TEST DATA	DATE/TIME SAMPLED	LOCATION SAMPLED	TEST NO.	TEST TYPE	PERCENTS PASSING												REMARKS	

If the PI and LL are required, these should also be shown. Sieve size percentages and physical property results shall be reported to the required specification. Include all tests conducted, both passing and failing, and circle all failing percentages. Indicate under "Remarks" the action taken to correct the situation causing failing tests. As each item of the project is completed, submit the original copies of these reports to the district materials coordinator for correction and review. When the district materials coordinator is satisfied that all tests are tabulated, place form in the project records.

Submitted by Project Engineer (Name)	Reviewed by District Materials Coordinator (Name)	Date
--------------------------------------	---	------